BATTERY
Pricing applies to Internet orders only!!!
Numbers shown are quantities used per assembly. Prices are based on a quantity of one (Each). Order the quantities needed for repair.
ORDER
QTY
REF.
NO.
PART NO. / DESCRIPTION Mike's
PRICE
390 RC
REQ
1
90511054001
BRACKET RUBBER FOR BATTERY
2.73 1
2
90611053000
BATTERY 12V/8AH
137.79 1
3
90511055000
BATTERY BRACKET
5.45 1
4
90511054002
AH SCREW M5X8
0.83 6
5
90511054000
RUBBER BATTERY BRACKET
6.90 1
6
90508024000
BATTERY CASE
14.69 1
7
J025080203
HH COLLAR SCREW M8X20 SW12
0.70 2
8
90103097000
CLIP NUT
3.79 2
9
90508006001
SOCKET HEAD BOLT M6X12
0.70 3
10
90508048000
PLUG COVER
2.74 1
11
J125050005
WASHER M5
0.20 1
Powered by HLSM
 
Copyright © 2022 HLSM, Inc. All rights reserved.
This material may not be published, broadcast, rewritten, or redistributed.
For further information, contact HLSM, Inc.
Version: 09.21.2022